LR

(yokota

FA SYSTEM & AIR TOOLS

TARIITZA4Y
( MODEL (YES.No.) TOOL No. )
G7-SA (01) 1432 0000 0100

t) DE 6 () Gelse) EGD)

i XI:I v INLINVRIL

1407 0102 00 00

15

RA—JLAH/N\—CP

1432 0662 02 99

)
() A=AHNRTIVYT (9x23x12)

8020 3015 00 00

(a) IRA—ILA/N—

% 1

B mER
No. I & % Y| MmEFS [[No. B & % HE| BmE=S
1 | 2OvKMLRF1CP Tset| 1407 0101 00 99| | 12 [(RFZ UV T x+v v 1 11407 0618 00 00
(a) 2OY MLRT o 1 11407 0101 0000 | 13 | v /\>KRJLCP Tset [ 1407 0013 00 99
(b) 7w+ (30.1x33.7x3) | 1 |8041 5001 00 00 (a) Ty R\ RIL 1 {1407 0013 00 00
(c) Z7"J/7 (4.5x30)| 1 {8020 1023 00 00 (b) 7w kI RILHIN— 1 {1407 0019 00 00
(d) R— (3/16)| 1 191503005 0000(| 14 |1>+7Z>3CP Tset [ 1432 0653 00 99
(e) 17")/7 (33.2x22) | 1 {8020 1120 00 00 @AaA>rI77vy 1 X !
fy & (2.5x6)| 1 |8051 1072 00 00 (o) UT4 =77 (196x0.7)| 1 |8030 1023 00 00
(g)ZD/I\)b/\}b? 1 11407 0108 00 00
(h) & (4x19.8) | 1 [8051 1145 00 00 IEET B
(i 1
1
S

R—AY34/VKCP Iset | 1407 0113 00 99 (b) NA 7T FRIL ~M6x22) | T 8070 3035 00 00
(k) IR—R¥ 314>k 1407 0113 00 00 () AZVT Ty (M6)| 1 9200 3006 00 00
VIBERSAPY 1105 0116 00 00 (d)NFHTIVFvh  (M6)| 1 9500 1005 00 01

1
1
1
1
S

Q 22vxenxen

2 |ANFT—X 1408 0501 0000| | 16 | 72575 CP Iset | 1431 0654 00 99

3 |0Uvy (542) 9010 4018 00 00 (@) 705750y 1 [1431 0654 0000

4 | AAINFIRT4CP Iset | 1408 0512 00 99 (b) 75V YARYTRI U 1 [1904 0656 00 00
(@) ANFRFo 1 [1407 0512 00 00 (c) AZVU>T 7y (M10)| 1 9200 3009 00 00
(b) HNF Iz Ak 2 |1313 0513 0000 FyFIaAUh (3/8)| 1 19690 0006 00 00
(c) RZUVJEY  (3x20)| 2 [9250 1052 00 00 AT (H41)| 1 8081 0022 00 00
(d) A/INFIULT 1 [1407 0505 01 00 ANFHIVLYF (5)| 1 [9610 1006 00 00
(e) ANNFOYR 1 [1407 0511 01 00 ANFHIOVLYF (H8)] T [9610 1008 00 00
(f) A7V (6.7x17)| 1 |8020 1054 00 00
(9 7YvARFY A 2 | 1407 0503 00 00 BN Em

5 |£E—%CP Iset | 1408 0305 02 99 INYRILY 34k 1 1407 0671 00 00
7yINTIL—hCP Iset [ 1408 0303 01 99 TV RAVRIL 1 [1505 0013 01 00

(@) 7vIXT7L—h

1408 0303 01 00

(b) R—=ILRF U (6001WV)

9100 3007 00 00

2> 5CP

]
]
Tset

1408 0304 00 99

E(c) SPP%d ] %1
() XTUUZEY  (3x6)| 2 |9250 1043 00 00
(e O—% T [ 1408 0305 02 00
(f) ~T 4 [1408 0306 00 00
O—77L—KCP Tset | 1408 0307 02 99
E (@ O—F7L—Fk T [ 1408 0307 02 00
(h) R—JLR7U>% (6201)] 1 9100 1021 00 00
6 |F— (4x2.8x12)| 1 |8060 1033 00 00
7 [O—F~"NILEY T_[1408 0315 01 00
8 |[E—%7 —ACP Tset | 1432 0011 00 99
(@) E=97—X T [1432 0011 00 00
(b) R—JLNFU>%Z _(627)] 1 9100 1008 00 00
Q) RFUIST Ty T_[1902 0619 00 00
9 [ XA~ T 7 RCP Tset | 1432 0614 00 99
(@ XToT IR T [1432 0614 00 00
(b) F— (4x3x7)| 2 |8060 1034 00 00
(C) XA S 7 RRAJLEY | 1 1408 0615 00 00
(d) R—JLRF U7 (62042)| 1 9100 4008 00 00
109 C-/XvF>  [43x465x0.2)| 1 [8010 1195 00 00
113 C/ty%y  (43x465x0.1)] 1 [8010 1197 00 00

XENDEmIEEmTIEIALREEA £

wHIOEHmIFZENZNANANEERLTTE,

L(T)DOCP(AVYTY—RN)TTEXTE,

143201-P1411



honbu
タイプライタ
(4×19.8)

honbu
タイプライタ
02

honbu
タイプライタ
1411


okota

FA SYSTEM & AIR TOOLS

GRINDER

TOOL No. )
1432 0000 0100

( MODEL (YES.No.)
G7-SA_(01)

BExploded View

DE 6 () Gelse) EGD)

Y S
YD\ B
) )R )=
= . b Aﬁ

=G
)

@ ~@y
-

YOKOTA INDUSTRIAL CO.,LTD.

BParts List

No. Name of Parts gg{ Parts No. No. Name of Parts Eg{ Parts No.
1 | Throttle Body Assy. Tset | 1407 0101 00 99| | 12 | Bearing Cap 1 11407 0618 00 00
a) Throttle Body 1 11407 0101 00 00| | 13 | Dead Handle Assy. Iset | 1407 0013 00 99

(
(

i) Throttle Handle

1407 0102 00 00

15

Wheel Cover Assy.

1432 0662 02 99

)
(j) Conical Spring (9x23x12)

8020 3015 00 00

(a) Wheel Cover

% 1

b)Washer (30.1x33.7x3)| 1 |8041 5001 00 00 (a) Dead Handle 1 11407 0013 00 00
(c) Spring (4.5x30)| 1 {8020 1023 00 00 (b) Dead Handle Cover 1 11407 0019 00 00
(d) Ball (3/16)| 1 19150 3005 00 00| | 14 |Inner Flange Assy. Tset [ 1432 0653 00 99
(e) Spring (33.2x22) | 1 {8020 1120 00 00 (a) Inner Flange 1 X !
(f) Pin (2.5x6)| 1 |8051 1072 00 00 (b) Retaining Ring(19.6x0.7)| 1 {8030 1023 00 00
(g) Throttle Valve 1 11407 0108 00 00
(h) Pin (4x19.8)| 1 |8051 1145 00 00 Standard Accessories
( 1

1

S

8070 3035 00 00

(b) Ball Bearing (6001VV)

9100 3007 00 00

Hose Joint Assy. Tset| 1407 0113 00 99 (b) Hexagon Socket Bolt(M6x22) | 1
E (k) Hose Joint 1 1407 0113 00 00 (c) Spring Washer (M6)| 1 [9200 3006 00 00
(I) Joint Ring 1 111050116 00 00 (d) Hexagon Nut (M) | 1 {9500 1005 00 01
2 | Governor Case 1 1408 0501 00 00| | 16 |Outer Flange Assy. Iset [ 1431 0654 00 99
3 |O-Ring (S42)| 1 |9010 4018 00 00 (a) Outer Flange 1 11431 0654 00 00
4 | Governor Body Assy. Tset [ 1408 0512 00 99 (b) Flange Stop Screw 1 1904 0656 00 00
(a) Governor Body 1 11407 0512 00 00 (c) Spring Washer (M10)| 1 [9200 3009 00 00
(b) Governor Weight 2 11313051300 00| | ¥ |Touch Joint (3/8)| 1 19690 0006 00 00
(c) Spring Pin (3x20)| 2 |9250 1052 00 00| | Y¢ |Hose Nipple  (3/8x1/2)| 1 [8260 1003 00 00
(d) Governor Valve 1 1407 0505 01 00 Spanner (H41)| 1 |8081 0022 00 00
(e) Governor Rod 1 11407 0511 01 00 Hex. Wrench (5)1 1T 19610 1006 00 00
(f) Spring (6.7x17)| 1 |8020 1054 00 00 Hex. Wrench (H8)] 1 [9610 1008 00 00
(g) Adjust Nut 2 | 1407 0503 00 00
5 [Motor Assy. Iset| 1408 0305 02 99 Optional Parts
Upper Plate Assy. Tset | 1408 0303 01 99 Handle Joint 1 1407 0671 00 00
E (a) Upper Plate 1408 0303 01 00 Dead Handle 1 11505 0013 01 00

Cylinder Assy.

]
]
Tset

1408 0304 00 99

E (c) Cylinder ] ¥ 1
(d) Spring Pin (3x6) | 2 |9250 1043 00 00
(e) Rotor 1 1408 0305 02 00
(f) Vane 4 11408 0306 00 00
Lower Plate Assy. Tset | 1408 0307 02 99
E (g) Lower Plate 1 11408 0307 02 00
(h) Ball Bearing (620T1) | 1 (9100 1021 00 00
6 |Key (4x2.8x12)| 1 [8060 1033 00 00
7 |Rotor Bevel Gear 1 11408 0315 01 00
8 |Motor Case Assy. Tset|1432 0011 00 99
(a) Motor Case 1 11432 0011 00 00
(b) Ball Bearing (627)| 1 |9100 1008 00 00
(c) Bearing Washer 1 11902 0619 00 00
9 |Main Shaft Assy. Tset| 1432 0614 00 99
(a) Main Shaft 1 1432 0614 00 00
(b) Key (4x3x7)| 2 [8060 1034 00 00
(c) Main Shaft Bevel Gear | 1 |1408 0615 00 00
(d)Ball Bearing (6204Z)| 1 |9100 4008 00 00
10% C-Packing (43x46.5x0.2) | 1 {8010 1195 00 00
11%* C-Packing (43x46.5x0.1) | 1 |8010 1197 00 00

The part “X” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark (7).
YeMarked parts; use one of them.

143201-P1411



honbu
タイプライタ
(4×19.8)

honbu
タイプライタ
02

honbu
タイプライタ
1411


